

dexamethasone .1/neo/polymx 1 drop every Friday and monday
Lumigan.01 1 drop every night
lisinopril 40mg 1 tab every day
amlodipine 10 mg 1 tab every day
metoprolol succinate 25mg take 2 tabs a day
carbamazepine 200 mg 1 tab 2 times per day
metformin 500 mg 2 tabs 2 times per day
tamsulosin .4 mg take 1 capsule
atorvastatin 20 mg 1 tab daily
Ozempic 1mg every tues